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LAY SUMMARY 
 

 
The Medicines and Healthcare products Regulatory Agency (MHRA) granted a 
Marketing Authorisation (licence) for the medicinal product Strepsils Children 6+ 
Lozenges (product licence number: PL 00063/0650) on 14 October 2011. This 
medicine is available from pharmacies and other outlets without prescription. 
 
Strepsils Children 6+ Lozenges contain two ingredients that are used to relieve the 
symptoms of mouth and throat infections: amylmetacresol BP and 2,4-dichlorobenzyl 
alcohol. These ingredients are both mild antiseptics which kill the bacteria associated 
with mouth and throat infections. The action of sucking the lozenge allows the active 
ingredients to work in the area of the discomfort and also helps lubricate and soothe 
the painful area. This helps to relieve the soreness and discomfort of mouth and throat 
infections. 
 
Strepsils Children 6+ Lozenges raised no clinically significant safety concerns and it 
was, therefore, judged that the benefits of using this product outweigh the risks; hence 
a Marketing Authorisation has been granted. 
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INTRODUCTION 
 
 
Based on the review of the data on quality, safety and efficacy, the UK granted a 
Marketing Authorisation for the medicinal product Strepsils Children 6+ Lozenges to 
Reckitt Benckiser Healthcare (UK) Ltd on 14 October 2011.  
 
This is an abridged application submitted under Article 10(c) of EC Directive 
2001/83, last paragraph. The applicant claims that this product is identical to Strepsils 
Strawberry Sugar Free Lozenges, which was first licensed to Crookes Healthcare 
Limited on 28 September 2004 (PL 00327/0165). Following a Change of Ownership 
on 6 April 2010, Strepsils Strawberry Sugar Free Lozenges is now licensed to Reckitt 
Benckiser Healthcare (UK) Ltd (PL 00063/0395). 
 
No new data were submitted, nor was it necessary for this simple application, as the 
data are identical to those for the previously granted cross-reference product.   
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PHARMACEUTICAL ASSESSMENT  
 
DRUG SUBSTANCES:  AMYLMETACRESOL BP  
    2,4-DICHLOROBENZYL ALCOHOL  
The amylmetacresol BP and 2,4-dichlorobenzyl alcohol used in this product are 
identical to those used in the reference product and are, therefore, satisfactory. 
 
DESCRIPTION AND COMPOSITION OF THE DRUG PRODUCT  
Each lozenge contains 0.6mg amylmetacresol BP and 1.2mg 2,4-dichlorobenzyl 
alcohol. The lozenges also contain the excipients flav P strawberry flavour, ponceau 
4R (E124), saccharin sodium Ph Eur (E954), tartaric acid Ph Eur, isomalt (isomaltitol 
E953) and maltitol syrup (E965). There is no difference between the composition of 
the proposed product and that of the already licensed cross reference product.  
 
ADDITIONAL DATA REQUIREMENTS 
The manufacturing process, active ingredient specifications and finished product 
specification are in line with those for the reference product and are satisfactory. 
 
Confirmation is given that none of the lozenge ingredients are of animal origin. The 
lozenges, therefore, pose no TSE risk. 
 
EXPERT REPORTS 
Satisfactory expert reports in the form of quality, non-clinical and clinical overall 
summaries are provided, with signed declarations from each expert confirming that 
the applicant’s product is identical to the reference product in all particulars. Expert 
CVs are also submitted and are acceptable. 
 
PRODUCT LITERATURE 
All product literature is essentially identical to that for the reference product and is 
satisfactory.  
 
A Package Leaflet been submitted to the MHRA along with results of consultations 
with target patient groups ("user testing"), in accordance with Article 59 of Council 
Directive 2001/83/EC. The results indicate that the label text is well-structured and 
organised, easy to understand and written in a comprehensive manner. The test shows 
that the patients/users are able to act upon the label information.  
 
ASSESSOR’S OVERALL CONCLUSIONS 
A Marketing Authorisation may be granted for this product. 
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PRECLINICAL ASSESSMENT 
 

 
No new preclinical data have been supplied with this application and none is required 
for an application of this type. 
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CLINICAL ASSESSMENT 
 

 
OVERVIEW 
A statement has been provided confirming that the clinical particulars for Strepsils 
Children 6+ Lozenges are identical to those for the already licensed product; Strepsils 
Strawberry Sugar Free Lozenges (PL 00063/0395). This is satisfactory.  
  

 BIOAVAILABILITY AND BIOEQUIVALENCE 
No bioequivalence study has been performed to support this application and none is 
needed. 
 
PRODUCT LITERATURE 
All product literature is medically satisfactory.  
 
ASSESSOR’S OVERALL CONCLUSIONS 
It is recommended that a Marketing Authorisation can be granted. 
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OVERALL CONCLUSION AND BENEFIT/RISK ASSESSMENT 
 
 

QUALITY 
Strepsils Children 6+ Lozenges (PL 00063/0650) are identical to the already licensed 
reference product Strepsils Strawberry Sugar Free Lozenges (PL 00063/0395).  This 
product is, therefore, pharmaceutically satisfactory.  
 
PRECLINICAL 
No new preclinical data were submitted and none are required for an application of 
this type.  
 
EFFICACY 
The efficacy of amylmetacresol BP and 2,4-dichlorobenzyl alcohol is well 
established. The product literature is satisfactory and consistent with that for the 
reference product. 
 
BENEFIT/RISK ASSESSMENT  
The quality of the product is acceptable, no significant preclinical or clinical safety 
concerns were identified, and benefit has been shown to be associated with 
amylmetacresol BP and 2,4-dichlorobenzyl alcohol. The benefit/risk balance is 
therefore considered to be acceptable. 
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STREPSILS CHILDREN 6+ LOZENGES 
 
 

PL 00063/0650 
 
 
 
 
 

STEPS TAKEN FOR ASSESSMENT 

 
1 The MHRA received the Marketing Authorisation application on  20 December 

2010 
2 Following standard checks and communication with the applicant the MHRA 

considered the application valid on 14 February 2011 
3 Following assessment of the application the MHRA requested further 

information relating to the dossier on 22 March 2011 
4 The applicant responded to the MHRA’s request, providing further information 

on the dossier on 5 August 2011 
5 Following assessment of the response the MHRA requested further information 

relating to the dossier on 1 September 2011 
6 The applicant responded to the MHRA’s request, providing further information 

on the dossier on 16 September 2011 
7 The application was determined on 14 October 2011 
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SUMMARY OF PRODUCT CHARACTERISTICS 
 
 
1 NAME OF THE MEDICINAL PRODUCT 

Strepsils Children 6+ Lozenges 
 
 
2 QUALITATIVE AND QUANTITATIVE COMPOSITION 

Active Ingredients 
Amylmetacresol BP 0.6mg/lozenge 
2,4-Dichlorobenzyl alcohol 1.2mg/lozenge 
 
Excipients 
Also contains Ponceau 4R (E124) 0.01mg/lozenge 
 
For full list of excipients, see 6.1 
 

 
3 PHARMACEUTICAL FORM 

A pink coloured circular lozenge with a characteristic taste of strawberries. 
Strepsils brand icon is intagliated on both sides. 
 

 
4 CLINICAL PARTICULARS 

 
4.1 Therapeutic indications 

As an antiseptic for the relief of sore throat and its associated pain. 
 
4.2 Posology and method of administration 

For oral administration 
 
Adults and children (over 6 years old) 
One lozenge to be dissolved slowly in the mouth every 2-3 hours up to a 
maximum of 12 lozenges in 24 hours. 
 
Not suitable for children under 6 years. 
 
Elderly 
There is no need for dosage reduction in the elderly 

 
4.3 Contraindications 

Strepsils Children 6+ Lozenges are contraindicated in persons who have 
previously shown hypersensitivity to any of the ingredients. 

 
4.4 Special warnings and precautions for use 

Keep all medicines out of the reach and sight of children. 
 
Not to be given to children under 6 years. 

 
If symptoms persist consult your doctor. 
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Warning: Do not exceed the stated dose. 
 
Consult your doctor if symptoms persist or are accompanied by a high fever or 
headache. 
 
Contains isomaltitol and maltitol syrup, which may have a mild laxative effect 
if several are taken a day.  Patients with rare hereditary problems of fructose 
intolerance should not take this medicine. 
 
Also Contains Ponceau 4R (E124) which may cause allergic reactions 

 
4.5 Interaction with other medicinal products and other forms of interaction 

None known. 
 
4.6 Pregnancy and lactation 

The product is not contraindicated during pregnancy and lactation.  However, 
as with all medicines during this period, caution should be exercised. 

 
4.7 Effects on ability to drive and use machines 

No adverse effects known. 
 
4.8 Undesirable effects 

Occasional hypersensitivity reactions. 
 

4.9 Overdose 
In view of the nature and presentation of Strepsils Children 6+ Lozenges, 
accidental or deliberate overdosage is highly unlikely. 

 
Overdosage should not present a problem other than gastrointestinal 
discomfort.  Treatment should be symptomatic. 
 

 
5 PHARMACOLOGICAL PROPERTIES 

 
5.1 Pharmacodynamic properties 

2,4-Dichlorobenzyl alcohol and amylmetacresol have antiseptic properties. 
 
5.2 Pharmacokinetic properties 

No data available. 
 
5.3 Preclinical safety data 

There are no preclinical data available specific to the product. 
 

 
6 PHARMACEUTICAL PARTICULARS 

 
6.1 List of excipients 

Flav P Strawberry Flavour 
Ponceau 4R (E124) 
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Saccharin sodium Ph Eur (E954) 
Tartaric acid Ph Eur 
Isomalt (Isomaltitol E953) 
Maltitol syrup (E965) 
 

6.2 Incompatibilities 
Not applicable 

 
6.3 Shelf life 

2 years 
 
6.4 Special precautions for storage 

Do not store above 25°C 
 
6.5 Nature and contents of container 

The lozenges are contained in a strip pack containing either 6, 8, 12, 16, 20, 
24, 32 or 36 lozenges packed into a cardboard carton. 
 
The lozenges are contained in a strip pack containing 8 lozenges packed into a 
wrap around cardboard carton with tamper-evident seal. 
 
Not all pack sizes may be marketed 

 
6.6 Special precautions for disposal 

None  
 

 
7 MARKETING AUTHORISATION HOLDER 
 Reckitt Benckiser Healthcare (UK) Ltd 

Slough 
SL1 3UH 
 

 
8 MARKETING AUTHORISATION NUMBER(S) 

PL 00063/0650 
 

 
9 DATE OF FIRST AUTHORISATION/RENEWAL OF THE     

AUTHORISATION 
     14/10/2011 
 
 
10 DATE OF REVISION OF THE TEXT 

14/10/2011 
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PATIENT INFORMATION LEAFLET 
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LABELLING 
 

 
Blister: 
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Carton: 
 
 

 
 
 

 
 
 
 

 

 


